SUNBEAR
PARTS
MANUA

DL.185 Skid Steer Loader B Series.

Publication No. 16551, September, 2009

! SUNBEAR HEAVY EQUIPMENT






SUNBEAR HEAVY EQUIPMENT LIABILTY WARRANTY

THE WARRANTY ISTHE ONLY OBLIGATION OF SUNBEAR HEAVY EQUIPMENT OR A
SUNBEAR HEAVY EQUIPMENT DEALER TO THE PURCHASER OR ANYONE ELSE
CONCERNING A PRODUCT. IT'SUSE OR PERFORMANCE OR ITSLOSS OF USE OR FAILURE
TO PERFORM. NEITHER SUNBEAR HEAVY EQUIPMENT NOR A IMPLIED REPRESENTATION,
WARRANTY OR AGREEMENT CONCERNING A PRODUCT, NEITHER SUNBEAR HEAVY
EQUIPMENT NOR A SUNBEAR HEAVY EQUIPMENT DEALER HAVE MADE OR WILL MAKE
ANY REPRESENTATION, WARRANTY OR AGREEMENT CONCERNING A PRODUCT'S
MERCHANTABILITY OR OTHER QUALITY, IT'SSUITABILITY FOR PURCHASER'S PURPOSE
(EVEN IF A PURCHASER HASINFORMED SUNBEAR HEAVY EQUIPMENT OR A SUNBEAR
HEAVY EQUIPMENT DEALER OF THAT PURPOSE), IT'SDURABILITY, PERFORMANCE OR
OTHER CONDITION.

EVEN IF SUNBEAR HEAVY EQUIPMENT OR A SUNBEAR HEAVY EQUIPMENT DEALER WAS
ADVISED OF THE POSSIBILITY OF SUCH LOSS, NEITHER SUNBEAR HEAVY EQUIPMENT
NOR A SUNBEAR HEAVY EQUIPMENT DEALER WILL BE LIABLE TO PURCHASER OR
ANYONE ELSE FOR ANY INDIRECT, INCIDENTAL CONSEQUENTIAL, PUNITIVE, ECONOMIC,
COMMERCIAL, OR SPECIAL LOSSWHICH IN ANY WAY ASSOCIATED WITH A PRODUCT.
THISINCLUDES ANY LOSS OF USE OR NON-PERFORMANCE OF A PRODUCT, ANY
REPLACEMENT RENTAL OR ACQUISITION COST, ANY LOSS OF REVENUE OR PROFITS,
ANY FAILURE TO REALIZE EXPECTED SAVINGS, ANY INTEREST COSTS, ANY IMPAIRMENT
OF OTHER PERSON.

PURCHASER MAY NOT ATTEMPT TO ENLARGE ITSRIGHTSUNDER THE WARRANTY BY
MAKING CLAIM, FOR INEMNITY, FOR BREACH OF CONTRACT, FOR BREACH OF
COLLATERAL WARRANTY, FOR A TORT (INCLUDING NEGLIGENCE, MISREPRESENTATION
OR STRICT LIABILITY) OR BY CLAIMING ANY OTHER CAUSE OF ACTION.

THE WARRANTY ISA CONDITION OF SALE OF THE PRODUCT TO THE PURCHSER AND WILL
THEREFORE APPLY EVEN IF THE PURCHASER ALLEGES THAT THERE ISA TOTAL FAILURE
OF THE PRODUCT.

N.B. Read and practice your Sunbear Heavy Equipment operating and servicing instructions.
Failure to do this may void the warranty.

PUBLICATION NO. 16551
SEPTEMBER, 2009






S M anufactured By

Y SUNBEAR SKID STEER LOADER
SUNBEAR Dasjeo-2dong, Gangseo-gu, Busan, KOREA

website www.dshs.co.kr

Serial No. : NIEHEINININNE
VISlSANMB-| | - | -{1/6/5-K/OR]

Manufactured By

SUNBEAR SKID STEER LOADER
Daejeo-2dong, Gangseo-gu, Busan, KOREA

Serial No. : IEEHINENEN
VISlNMB-| | -| | |{1/6/5-K/OR]

E3313

It is important when ordering replacement parts or making a service inquiry to
provide both the model number and serial number of your SUNBEAR loader.
The serial number plate is located at the rear of the machine on the left hand side.
In the event that the serial number plate is missing, the model number and serial
number are both stamped into the main frame inside the rear door, right hand
side, next to the fuel line shut off petcock. (E3313)



26T6EH
60cECH 8659¢EH

9ceEeH

1739 1v3s N3LSvA
MO1avO1 AHHVD —

Slcce

988GEH

Tecre#

[N

GCeeH

i

‘QYVMYYIH ANV QHYMHOS

SHIAIT TOHLNOD IFHLOOr A1LHONS
‘3SVI13H LON 3HVHE IHLATNOHS
‘dVE 1V3S IHLEAMOT ATdWIS

‘IMVHE ONDIHVA FHLISVITIH OL
“3VHE ONDIHVd G3LVALLOV-HYE-1YIS
V H1IM 3ddINO3 SI 43AVO1 SIHL

SYOTYA#

" ONINNNY SI INIONI
.VNMMN# FTHM INIHOVIN 3AVIT
HO H3IN3 LON O

14VvHO 1vO3d S911d



26CTEH

80cECH

TCeEEeH |~

0

3NDITNVHAAH
O2ITNVHAH

HOSITNVHAAH
JITNVHAAH

000000000000
00aaaooodaaaom” g
\UU00000660022

- @

1dVHO TvO3A S9T11d



VocLv#

—

(@ T

@ © @ ©
< ‘ DOEEED
g WIS

N @
(W]
()

000000000 5
S9cLi nmnuunnnnnn o

000000000000
o
QOO000000000r

14VvHO 1vO3d S911d






INDEX-DL 165

1. BASIC ENGINE

ENQGINE ASSEIMDIY (A) ottt b bbb bbbttt b bbbttt b ket 11

ENGINE ASSEMBIY (B) 1.tttk s et e bbb e R bttt n et enea 12
2. COOLING SYSTEM

WWELET OULTEL ... bbb bbb bbb bbbt 21

Cooling Line .......c........

Radiator Assembly (A)

Radiator Assembly (B)

RESEIVOIT ..o

Co0ling Fan & Fan CoVer ASSEMDIY ......c.ooiiiiiiiieiiiiiieriei ettt bbbttt bbbt ebebetn 2.6

3.AIRINLET & EXHAUST SYSTEM
L 11 =: T TSRS .

Air Cleaner Assembly (A) .
Air Cleaner Assembly (B) .

Y S

MUFFIEN ASSEMDIY (B) .ttt bbbt b et b bbb b st h e b e b e et e et e nan 35
4. FUEL SYSTEM

FUBE TNTEE bbb bbb bt E b bbb £t bbbttt et bbbt 4.1

Fuel Line

ACCEIErAION ASSEIMDIY ...ttt b s e b e b e b bt s et b et bbbt b e b et 4.3

5. MAINFRAME

BOAY ASSEMDIY (A) ettt ettt b et b £ b e e e b e e b e R e e A e R e e A oA £ b e R £ b e b e R b £ e b e e b e et et b et et neabereas 51-1
BOGY ASSEMDIY (B) ...ttt bbbttt 5.1-2
Body Assembly (C) ...5.1-3
ROPS Assembly ..... . 5.2-1
Support ........ .. 5.2-2
Attachment ..... .. 5.2-3
Restraint Bar .. .. 524
SEAL ASSEMDIY ettt b b A AR b oAt b Rt £ b e e b e £ b e e bRt b et bbb et b s 5.2-5
EIECITIC APPEIAEUS ...ttt ettt b bbbt b bbb s8££ bbbttt b bbb sttt b et et 5.2-6
Mount ..o

Insulation

Lift ATMS & PIVOL PINS (A) oottt d bttt b bttt b s 531
LIt ATMS & PIVOL PINS (B) ..ttt ettt b bbb e bt b et et et et e b et et e e ebe e enan 5.3-2
Universal QUICK-ATTACHMENT .....c.oiciiccce et e et e et e et e sessesesaese e enensnnens 5.4

Rear Door Assembly (A) ....... ...55-1
R8I DOOT ASSEMBIY (B) ...ttt ettt ettt e bt b bbbt e s 5.5-2
Rear Door Stopper Assembly . ... 55-3
WOrk TOOIS ..o ...5.6
[ To 10 o oo o ST 5.7

6. POWER TRAIN

Axle Assembly (A) .....
Axle Assembly (B) .
Torque Motor ......... .
ChaIN ASSEIMDIY ...tttk e bbb bttt e e bbbttt e bbbttt 6.3
=05 1TSS o] o OO TSSOSO PP UO TR PP 6.4
Flexible Coupling ......c.ccu.... ... 6.5
POWeEr Train HYraUliC CIFCUIT ......cueeeiiieeieeeiee ettt ettt s b bbbt b et b e s e e e b e reebeneeaenenen 6.6
7.HYDRAULIC SYSTEM
HYAFBUITC ACCESSOMES (AA) .eeeueeteeeteierieie sttt sttt st e bt b e e et s b e ae e b e s e b e b e e e b e ne e b e e e b et ee e R e eE e st eb e st e b e b et et e st ebeneenennas 7.1-1
HYAraulic ACCESSOMIES (B) ...v.eeeeieieiiiieistse ettt ettt b bttt ee bbbt b bbb 7.1-2
Accumulator Circuit ......... L 71.2
Auxiliary Circuit ... 7.3
Lift Cylinder ...... 74
Boom Lift Circuit .. 15
Tilt Cylinder .......... .. 1.6
BUCKEL THTE CITCUIT ..ttt ettt ettt et bbb s b e b b e b2 se e b e e h e e e A e e e b e Rt e b e Re e b e b et ebeneebe e sbennanens 7.7
HYAFAUIC CITCUIT ..ttt b et s £t b bbbttt bbbt en e 7.8

8. ELECTRICAL SYSTEM
Electrical WITING, ENGINE ......oiiiiiiiieieee ettt bbb bbb bbbt bt b et b et et enens 8.1

ElECtrical WITING, ROPS ..ottt ettt e et e st e s e e e s e e e se e es e s ese e eteseesesessesenaeneseesensnsens 8.2



BASIC ENGINE

SUNBEAR'

DL165 SKID STEER LOADER B SERIES

Engine Assembly

1 of 1



NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1651401 Bracket, LH 1
2 1651402 Bracket, RH 1
3 1651403 Bracket, LH 1
4 1651404 Bracket, RH 1
5 1651413 Spacer, LH 1
6 1651414 Spacer, RH 1
7 1651406 Bracket, Fan Cover 2
8 911162 Bolt, Hex M16><P1.5>110L 4
9 930161 Washer, Flat M16 4
10 940161 Washer, Lock M16 4
11 921161 Nut, Hex M16><P1.5 4
12 911105 Hex, Bolt M10><P1.5>35L 7
13 930101 Washer, Flat M10 9
14 940101 Washer, Lock M10 9
15 911107 Bolt, Hex MI0><P1.5>25L 4
16 911123 Bolt, Hex, M12><P1.75>35L 8
17 940121 Washer, Lock M12 8
18 930121 Washer, Flat M12 8




fw/mﬂﬁ‘

BASIC ENGINE

DL165 SKID STEER LOADER B SERIES

23 \.@ﬁ?‘é‘f“\“ 2

[

s

i)

Engine Assembly

NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1651712 Engine Mount 4
2 911102 Bolt, Hex M10><P1.25>20L 16
3 940101 Washer, Lock M10 16
1 930101 Washer, Flat M10 16

1 of 2



COOLING SYSTEM

SUNBEAR"

DL165 SKID STEER LOADER B SERIES

¢ r..'n __ \\\,m,./,,,

N b AN
g VD ST :
. BTN VY N > > ) 3 )
S i <7 'f\\ 5 / 5 Z
3J \ A ﬂa‘ \ N\ >
AW SO NR;\\‘ @ // wa.ﬂ )
f? ARV < 7 @ S
Y

WL

—

>
7%
&

A o 0 ‘“’W »\\‘h“ 7/ o

2 of 1



NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1656701 Engine A2300T 1
2 1655300 Water Outlet Ass'y 1
3 5002 Socket, ST 25A 1
4 1656711 Gasket 1
5 911081 Bolt, Hex M8><P1.25>20L 2
6 940081 Washer, Lock M8 2
7 930081 Washer, Flat M8 2




f,;m/ﬁ[//ﬁ‘ COOL'NG SYSTEM

NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1657511 Radiator & Cooler Ass'y 1
2 6044 Hose Ass'y 940L 1
3 6045 Hose Ass'y 1750L 1
4 5004 Clamp 2" 4

- 8- 2 of 2



f,;m/ﬁ[//ﬁ‘ COOL'NG SYSTEM

-9 2 of 3



NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1657511 Radiator & Cooler Ass'y 1
2 1651310 Shroud Ass'y 1
3 5006 Trim Seal 1350L 1
4 5009 Hose 98, 300L 1
5 911080 Bolt, Hex M8><P1.25X15L 6
6 940081 Washer, Lock M8 6
7 930981 Washer, Flat M8 6

_10_




“Roneear COOLING SYSTEM

Radiator Assembly (B)

\ =y
4
{ é‘:ﬁ —a | |
N &
© i i e
| =
. C

- - 2 of 4



NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 911121 Bolt, Hex M12><P12.5>30L 1
2 930121 Washer, Flat M12 5
3 922121 Nut, Nylon M12>P1.25 1
4 911125 Bolt, Hex M12><P1.5>X65L 1
5 922122 Nut, Nylon M12XP1.5 1
6 911102 Bolt, Hex M12<P1.25><20L 1
7 940101 Washer, Lock M12 1
8 930101 Washer, Flat M12 1
9 921101 Nut, Hex M12<P1.25 1

_12_




“Roneear COOLING SYSTEM




NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1651704 Reservoir Ass'y @12 1
2 1651705 Bracket, Reservoir Ass'y ¢ 10 1
3 5010 Hose @ 10 1
4 5007 Hose 1
5 5011 Clip 1
6 5003 Clamp 2
7 921061 Nut, Hex M6><P1.0 2
8 940061 Washer, Lock M6 2
9 930061 Waser, Flat M6 2

_14_




Cooling Fan & Fan Cover Assembly

COOLING SYSTEM

SUNBEAR'

DL165 SKID STEER LOADER B SERIES

2 of 6

_15_



NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1755400 Fan Cover Ass'y 1
2 1656702 Cooling Fan 1
3 1656803 Spacer, Fan 1
4 911804 Bolt, Hex M8><P1.25>35L 4
5 940081 Washer, Lock M8 4
6 930081 Washer, Flat M8 4
7 911104 Bolt, Hex M10><P1.25>30L 2
8 940101 Washer, Lock M10 2
9 930101 Washer, Flat M10 4
10 922101 Nut, Nylon M10><P1.25 2

_16_




eeze AIR INLET & EXHAUST SYSTEM

Air Inlet Line

DL165 SKID STEER LOADER B SERIES

( - . U \\W% @ T

W
Z/Wn"//ﬁ\ —

d . <{
A\
_

S

>

[ T

(-

=

(@)

=

<

]

—

&

—

Q

[ea)

e

w2
- 5

ﬂNVS =

IS <

= | < ©

S|z g 7

ol &§ =2 .k

Rl < =

| © e;
= »
R 2
< =

| _

sle . =
SO

WMG_OG

D11 —

(=)

= - N o

3 of 1

- 17 -



eeze AIR INLET & EXHAUST SYSTEM

®

h .
e
e

-

I L

NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1656704 Air cleaner Body Ass'y 1
2 1656705 Element Ass'y, Inner 1
3 1656706 Element Ass'y, Outer 1
4 1656707 Bracket, Air cleaner 1
5 1656708 Indicator, Air cleaner 1

- 18 - 3 of 2



eeze AIR INLET & EXHAUST SYSTEM

Air cleaner Assembly (B)

DL165 SKID STEER LOADER B SERIES

NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 911084 Bolt, Hex M8 X<P1.25>%35L 2
2 922081 Nut, Nylon M8>P1.25 2
3 930081 Washer, Flat M8 4

_19_

3 of 3




ozze AIR INLET & EXHAUST SYSTEM

Muffler Assembly (A)

DL165 SKID STEER LOADER B SERIES

3 of 4

_20_



NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1656701 Gasket, Muffler 1
2 911084 Bolt, Hex M8 XP1.25>%30L 4
3 922081 Nut, Nylon M8 XP1.25 3
4 940081 Washer, Lock M8 3
5 930081 Washer, Flat M8 9
6 911084 Bolt, Hex M8 XP1.25>%35L 2

_21_




Muffler Assembly (B)

Q'TY

SPECIFICATION

DESCRIPTION
Muffler Ass'y

Bracket, Mount

3 of 5

_22_

NI T TN
BN AN IIIINI
Y I )

et AIR INLET & EXHAUST SYSTEM

DL165 SKID STEER LOADER B SERIES

PART NO.

1656500

1651409

NO




RSN FUEL SYSTEM

DL165 SKID STEER LOADER B SERIES Fuel Inlet
@®
2
q o o
]
O

NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1651707 Neck Cap Ass'y 111
2 1651703 Neck, Fuel
3 1651608 Sender, Fuel Level

- 23 - 4 of 1



Fuel Line

FUEL SYSTEM

SUNBEAR'

DL165 SKID STEER LOADER B SERIES

VTR
%%%%gﬂ%ﬁ/

L)
Y

)

2

&

4 of 2

_24_



NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1651821 Gasket 1
2 1651308 Cover 1
3 6547 Fitting PT 1/4,PT 1/4 ELBOW 2
4 6548 Clamp 4
5 6549 Valve PT 1/4 1
6 5003 Fitting PT 1/4 ST 1
7 5022 Hose @ 10 1
8 5021 Hose @ 10 1
9 1656712 Oil Water Separator 1

_25_




RSN FUEL SYSTEM

DL165 SKID STEER LOADER B SERIES Accelerator Assembly

008
=/ - m@ -
LT S S B R N R ——
NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1656714 Accelerator Assembly Push Pull 1
2 911064 Bolt, Hex M8><P1.25X25L 1
3 93006 Washer, Flat M8 2
4 1922061 Nut, Nylon M8 <P1.25 1

- 26 - 4 of 3



Body Assembly (A)

MAINFRAME

SUNBEAR'

DL165 SKID STEER LOADER B SERIES

5 0f 1-1

_27_



NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1651302 Cover, Joystick, LH 1
2 1651303 Cover, Joystick, RH 1
3 1651304 Cover, Bottom Inspection 1
4 1651305 Foothold 1
5 1651306 Cover, Chain Inspection 2
6 1651820 Gasket 2
7 911081 Bolt, Hex M8><P1.25>20L 18
8 940081 Washer, Lock M8 58
9 930081 Washer, Flat M8 58
10 921081 Nut, Hex M8><P1.25 40

_28_




N 774 MAINFRAME

Body Assembly (B)

T 5 of 1-2



NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1651822 Spacer 2

2 1651415 Spacer 2

3 1651816 Holder 2

4 1651701 Bumper 2

5 913101 Bolt, Socket M10><P1.25>35L 4
6 930101 Washer, Flat M10 4

7 940101 Washer, Lock M10 4

8 921101 Nut, Hex M10><P1.25 4

_30_




fw/mﬂﬁ‘

MAINFRAME

DL165 SKID STEER LOADER B SERIES

Body Assembly (C)

NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1651405 Bracket, Hinge 2
2 911102 Bolt, Hex M10><P1.25>20L 8
3 940101 Washer, Lock M10 8
4 930101 Washer, Flat M10 8

_31_

5 of 1-3



N 774 MAINFRAME

DL165 SKID STEER LOADER B SERIES ROPS Assembly

# poooooooooook
AO000TOO0TT
DO000O000O0o0 3 2

OOOO0O00000000) ¢

OO00000

[
1
[
[
i
Vol
ol
1
i

-
0000000000, |
SO00000000 |

Y/
\ 1
e v

-2 5 of 2-1



NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1753000 ROPS Complete 1
2 1653805 Guard, Hinge 2
3 1653806 Pin, Hinge 2
4 911121 Bolt, Hex M12><P1.25>30L 2
5 940121 Washer, Lock M12 2
6 930121 Washer, Flat M12 2

_33_




N 774 MAINFRAME

DL165 SKID STEER LOADER B SERIES Support

B 5 of 2-2



NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1653701 Support Ass'y 1
2 1653804 Spacer, Support 1
3 1651713 Gas Spring 2
4 1651714 Boll Stud M10 4
5 911124 Bolt, Hex M12XP1.25>40L 1
6 911125 Bolt, Hex M12XP1.5X65L 1
7 921121 Nut, Hex M12<P1.25 1
8 930121 Washer, Flat M12 2
9 922121 Nut, Nylon M12>xP1.25 1
10 922122 Nut, Nylon M12X<P1.5 1
11 922081 Nut, Nylon M8<XP1.25 2

_35_




MAINFRAME

SUNBEAR'

DL165 SKID STEER LOADER B SERIES

5 0of 2-3

_36_



NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1653810 Top Window 1

2 1653811 Rear Window 1

3 1653704 Weatherstrip 1962L 1

4 912051 Screw M5><P0.8>10L 8
5 930051 Washer, Flat M5 8

6 922051 Nut, Nylon M5><P0.8 8

_37_




N 774 MAINFRAME

Restraint Bar

T 5 of 2-4



NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1563702 Restraint Bar 1
2 1653705 Gas Spring 1
3 1653706 Ball Stud 2
4 1653601 Limit Switch 1
5 1653804 Spacer 2
6 911125 Bolt, Hex M12XP1.5X65L 2
7 922122 Nut, Nylon M12XP1.5 2
8 930121 Washer, Flat M12 6
9 912032 Screw M3 >P0.5>30L 2
10 930031 Washer, Flat M3 2
11 922031 Nut, Nylon M3XP0.5 2

_39_




MAINFRAME

®
! SUNBEAR
DL165 SKID STEER LOADER B SERIES

of 2-5

5



NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1653707 Seat Ass'y 1
2 1653602 Switch, Seat 1
3 1653616 Harness, Sitch 1
4 911083 Bolt Hex M8><P1.25>30L 4
5 930081 Washer, Flat M8 4
6 940081 Washer, Lock M8 4
7 921081 Nut, Hex M8><P1.25 4

_41_




Electric Apparatus

MAINFRAME

SUNBEAR'

DL165 SKID STEER LOADER B SERIES

5 of 2-6

_42_



NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1653603 Front-Light 2

2 1653604 Rear-Light 1

3 1653605 Internal Light 1

4 1653606 Front Horn 1

5 912053 Screw M5<P0.8>30L 2
6 911103 Bolt, Hex M10>P1.5>20L 1
7 930081 Washer, Flat M8 2

8 940081 Washer, Lock M8 2

9 921081 Nut, Hex M8 XP1.25 2

_43_




MAINFRAME

SUNBEAR'

DL165 SKID STEER LOADER B SERIES

5 0f 2-7

_44_



NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1653807 Isolator 2
2 1653808 Isolator 2
3 911143 Bolt, Hex M14><P1.5>100L 2
4 950162 Washer, Flat M14(50 < 15 3T) 2
5 930141 Washer, Flat M14 2
6 940141 Washer, Lock M14 2
7 921141 Nut, Hex M14><P1.5 2

_45_




MAINFRAME

SUNBEAR'

DL165 SKID STEER LOADER B SERIES

5 of 2-8

_46_



NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1653301 Insulation, Rear 1
2 1653302 Insulation, Center 1
3 1653303 Insulation, Front 1
4 1653304 Insulation, Inside 1
5 1653305 Insulation, Outside 2
6 1653305 [nsulation,Bulkhead Cover 2

_47_




N 774 MAINFRAME

DL165 SKID STEER LOADER B SERIES Liftarms & Pivot Pins (A)

S48 5 0f 3 - 1



NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 17652000 Lift Arm Welded Assembly 1
2 1651817 Pivot Pin, Hardened 2
3 1651818 Pivot Pin, Hardened 2
4 1652809 Pivot Pin, Hardened 2
5 1652812 Rubber Plug 2
6 5012 Grease Nipple 2
7 1652814 Hardened Bushing 2
8 911121 Bolt, Hex M12><P1.25>30L 2
9 940121 Washer, Lock M12 2
10 930121 Washer, Flat M12 2
11 930081 Washer, Flat M8 4
12 940081 Washer, Lock M8 4
13 911081 Bolt, Hex M8><P1.25>20L 4

_49_




N 774 MAINFRAME

DL165 SKID STEER LOADER B SERIES Liftarms & Pivot Pins (B)

B — i

— I T ‘ sl
: zﬁ | ] i

-0 5 of 3-2



NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1652015 Support, Lift Arm 1
2 1652811 Pivot Pin, Hardened 2
3 1652810 Pivot Pin, Hardened 2
4 1654812 Pivot Pin, Hardened 2
5 911121 Bolt, Hex M12><P1.25>30L 1
6 940121 Washer, Lock M12 6
7 930121 Washer, Flat M12 9
8 911126 Bolt, Hex M12><P1.25><80L 1
9 922121 Nut, Lylon M12>xP1.25 2

_51_




Universal Quick-Attachment

MAINFRAME

SUNBEAR'

DL165 SKID STEER LOADER B SERIES

5 of 4-1

_52_



NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1754000 Welded Ass'y 1
2 1654007 Lock Handle, RH 1
3 1654008 Lock Handle, LH 1
4 1654805 Linkage Block 2
5 1654806 Lock Pin, RH 1
6 1654807 Lock Pin, LH 1
7 1654808 Bushing 2
8 1654811 Bushing, Stabilizer Bar 2
9 1654813 Hardened Bushing 2
10 5012 Grease Fitting PT 1/8" 2
11 5028 Spring 2
12 911121 Bolt, Hex M12><P1.25>30L 4
13 911144 Bolt, Hex M14><P1.5>130L 2
14 930181 Washer, Flat M18 2
15 921141 Nut, Hex M14<P1.5 2

_53_




Rear Door Assembly (A)

MAINFRAME

SUNBEAR'

DL165 SKID STEER LOADER B SERIES

@DDDD@QQDD@DQQ@ﬁqugmwggqbwggggn
250000000000000 000000000009000
90000000-000000000000000-

£000000000000
%qqmma%ﬁ%g A

-
3 I BN BN N
(-
=
(@)
=

o
S S8
= ISEES
&
—
Q
5
e
75!
=5 =
el =)
—| g ¥ =
O
ISDlSDl
[ 2
205 32 ¢
=2l 8 B = b
=N IR S
o
=
ol o
NO%
S o 82
TOOOOll
Sl 8 B 2 2
A7655
Dlll
(=)
S|~ o o =

5 of 5-1

_54_



Rear Door Assembly (B)

MAINFRAME

SUNBEAR'

DL165 SKID STEER LOADER B SERIES

~ ) 2000000900709089 220977220309209
\\ %%%%%%%%%&Q%%%%%%%%%%%%%%%%%%

//\\ aaada0aaaaaaa0g  290843990099709

200000003000090 720003000000999 @
aa0000090009000  900000009980059
“2000020079900090 *320030090099008 5
a00000000009990  990009020000099
aa0003000000090  283900000920070

5 of 5-2

_55_



NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1658002 Ventilation Cover 1
2 1658701 Latch Ass'y 1
3 1658006 Catch Cover 1
4 1658007 Catch 1
5 1658702 Key Lock Ass'y 1
6 1658704 Reflector Ass'y 2
7 1651606 Back Horn 1
8 1655200 Stopper Ass'y 1
9 5008 Trim, Seal 1
10 912061 Screw M6><P1.0>15L 28
11 930061 Washer, Lock M6 4
12 940061 Washer, Flat M6 34
13 922061 Nut, Nylon M6 ><P1.0 28
14 911062 Bolt, Hex M6><P1.0>20L 4
15 930081 Washer, Flat M8 4
16 940081 Washer, Flat M8 2
17 911083 Blot, Hex M8><P1.25>30L 3
18 922081 Nut, Nylon M8><P1.25 3
19 930041 Washer, Lock M4 2
20 940041 Washer, Flat M4 2
21 922041 Nut, Nylon M4 <P0.7 2

_56_




N 774 MAINFRAME

DL165 SKID STEER LOADER B SERIES Rear Door Stopper Assembly

@
NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1655201 Housing 1
2 1655202 Cap, Nut 1
3 1655203 Saft 1
4 5029 Spring 1
5 960050 Eye Nut M8 1

=57 - 5 of 5-3



fw/mﬂﬁ‘

MAINFRAME

DL165 SKID STEER LOADER B SERIES

Work Tools

NO

PART NO.

DESCRIPTION

SPECIFICATION

Q'TY

1655100

Bucket Ass'y

_58_

5 of 6-1



N 774 MAINFRAME

DL165 SKID STEER LOADER B SERIES Engine Hood

-9 5 of 7-1



NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1651306 Hood, Welded Assembly 1
2 5007 Trim Seal 1
3 1651808 Insulation 1
4 5015 Clamp ¢ 12, 1PORT 2
5 1653707 Gas Spring 30kg 1
6 1653708 Ball Stud M8 2
7 922081 Nut, Nylon M8 1

_60_




RSN POWER TRAIN

DL165 SKID STEER LOADER B SERIES Axle Assembly (A)

-6l - 6 of 1-1



NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1756700 Axle Assembly 1
2 1656002 Saft 1
3 1656003 Sprocket 1
4 1656001 Transmission Housing 1
5 1656004 Spacer 1
6 5035 Bearing 32012 2
7 5038 Seal B 100X P75%13 1
8 5017 O-ring G300 1
9 1656726 Wheel Stud UNF-9/16" < 55L 6
10 1656725 Wheel Nut 9/16" TAPER 6
11 5036 Castle Nut M42<P1.5 1
12 5037 Cotter Pin D5 1

_62_




fw/mﬂﬁ‘

POWER TRAIN

DL165 SKID STEER LOADER B SERIES

Axle Assembly (B)

NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 911142 Bolt, Hex M14><P1.5X35L 8
2 940161 Washer, Lock M14 8
3 930141 Washer, Flat M14 8

_63_

6 of 1-2




fw/mﬂﬁ‘

POWER TRAIN

DL165 SKID STEER LOADER B SERIES

Torque Motor

NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1656701 Torque 1
2 5018 O-ring (G185 1
3 911161-S Bolt, Hex M16<P1.5X70L 4
4 950161 Nordlock M16 4
5) 921161 Nut, Hex M16>X<P1.5 4

— 64 -

6 of 2



f,gy/m[/],q‘ POWER TRAIN

=N

TR (&%@f%i\

VA ROl S avg v
¢ S o)
S fg\t%g\‘\:%%. N awe (y\ %ﬁ\'ﬁ\ J /
NN O ')\);.-«;\/\ )
ONIGRIR IO \' ~~4\ - ¢
, \0 AL N ‘”
o > N
VRS
\\?“\Q:é\\-x
Y\\ %

o 6 of 3



NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1656717 Chain Assembly 2
2 1656606 Double Sprocket 1
3 1651309 End Plate 1
4 911123 Bolt, Hex M12><P1.75>35L 1
5 940121 Washer, Lock M12 1
6 930121 Washer, Flat M12 1

_66_




Transmission

6 of 4

_67_

POWER TRAIN

SUNBEAR'

DL165 SKID STEER LOADER B SERIES

- ///,

)v/ /
|V

7
KA 1177 & V=

_C 1% 7 \A\ﬁ. [

AN ¢ - \\L \,@ \ .\ (-

M7

iy




NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1656011 Cover 1

2 1656703 HST 1

3 1656704 Pump 1

4 911106 Bolt, Hex M10>P1.5>45L 12
5 940101 Washer, Lock M10 12
6 930101 Washer, Flat M10 12
7 911141 Bolt, Hex M14<P1.5X30L 6

8 930141 Washer, Flat M14 6

9 940141 Washer, Lock M14 6

_68_




RSN POWER TRAIN

DL165 SKID STEER LOADER B SERIES Flexible Coupling

NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1656705 Coupling 1
2 1656012 Cover 1
3 911107 Bolt, Hex M10><P1.5>30L 8
4 940101 Washer, Lock M10 8
5 930101 Washer, Flat M10 8

- 69 - 6 of 5



RSN POWER TRAIN

DL165 SKID STEER LOADER B SERIES Power Train Hydraulic Circuit

NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 6002 Hose Ass'y 2
2 6020 Hose Ass'y 2
3 6505 Fitting 4
4 6504 Fitting 4

- 70 - 6 of 6



q,gy/m[/],q‘ HYDRAUL'C SYSTEM

NO PART NO. DESCRIPTION SPECIFICATION Q'TY

1 1651713 Breather, 0il Filler 1

2 1651706 Level Gauge Ass'y 1

3 1651601 Temperature Sender 1
— ’71 —

7 0f 1-1



“Roneear HYDRAULIC SYSTEM

DL165 SKID STEER LOADER B SERIES Hydraulic Accessories (B)

NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 6506 Plug, Oil UNF 1 5/16 2
2 6523 Plug, Oil UNF 9/16 4
3 6512 Plug, Oil UNF 1 1/16 2
4

- 72 - 7 of 1-2



“Roneear HYDRAULIC SYSTEM

DL165 SKID STEER LOADER B SERIES Accumulator Circuit

- 73 - 7 of 2



NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1657501 Control Valve 1
2 1657502 Accumulator 1
3 6539 Fitting 1
4 6517 Fitting 1
5 6043 Hose Ass'y 1
6 1651407 Bracket, Accumulator 1
7 1651823 Nut, Accumulator M28 XP1.5 1
8 911083 Bolt, Hex M8><P1.25>30L 1
9 940081 Washer, Lock M8 2
10 930081 Washer, Flat M8 2
11 921081 Nut, Hex M8 >P1.25 2

_’74_




“Roneear HYDRAULIC SYSTEM

DL165 SKID STEER LOADER B SERIES Auxiliary Circuit

-7 - 7 of 3



NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 6525 Quick-Coupler 1 kit
2 5024 Plug, Dust 1 kit
3 6530 Fitting 1
4 6904 Pipe 1
5 6903 Pipe 1
6 5025 Clamp 3
7 6032 Hose Ass'y 1
8 6033 Hose Ass'y 1
9 6528 Fitting 1
10 6529 Fitting 1
11 6526 Fitting 1
12 6905 Pipe 1
13 6906 Pipe 1
14 6030 Hose Ass'y 1
15 6031 Hose Ass'y 1
16 6526 Fitting 2

_’76_




fw/mﬂﬁ‘

DL165 SKID STEER LOADER B SERIES

HYDRAULIC SYSTEM

Lift Cylinder

RH LH

. J/

NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1651503 Lift Cylinder, RH 1
2 1651504 Lift Cylinder, LH 1
3 6555 Fitting 2
4 5012 Grease Fitting 4

_’77_

7 of 4



q,gy/yﬁi/j,q‘ HYDRAUL'C SYSTEM

[MANUAL VALVE|

- 78 - 7 of 5



NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 6034 Hose Ass'y 4
2 5609 Fitting 2
3 6527 Fitting 2
4 6526 Fitting 2
5 6528 Fitting 2
6 6527 Fitting 1
7 6907 Pipe 1
8 6908 Pipe 1
9 6026 Hose Ass'y 1
10 6027 Hose Ass'y 1
11 6526 Fitting 2

_’79_




q,gy/m[/],q‘ HYDRAUL'C SYSTEM

NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1651705 Tilt Cylinder, RH 1
2 1651706 Tilt Cylinder, LH 1
3 6555 Fitting 2
4 5012 Grease Fitting 2

- 80 - 7 of 6



“Roneear HYDRAULIC SYSTEM

DL165 SKID STEER LOADER B SERIES Bucket Tilt Circuit

-8l - 7 of 7



NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 6902 Pipe 1
2 6901 Pipe 1
3 6033 Hose Ass'y 1
4 6032 Hose Ass'y 1
5 6529 Fitting 1
6 6528 Fitting 1
7 6526 Fitting 1
8 6028 Hose Ass'y 1
9 6029 Hose Ass'y 1
10 6533 Fitting 2
11 6526 Fitting 2
12 6035 Hose Ass'y 2
13 6036 Hose Ass'y 2
14 6526 Fitting 2
15 5025 Clamp 3

_82_




f;y/yﬁf/j,q‘ HYDRAUL'C SYSTEM

Brake Valve (LH) Brake Valve (RH)

Accumulator

Joystick

— (Work)
Tl =) g 10

Joystick
(Drive)

\
l (L
[0
O Gy
Gear Pump Sl
Torque Torque
Motor Motor
(LH) & (RH)
e U 71 —
Drain Blod}
-
S T
W\
— Y\
—\
W\
b—V— |
Lift — Lift
Cylinder (LH) |’ / Cylinder (RH) Tilt
I~ — Cylinder
Quick-Coupler
%% Manual Valve
- "SR A A [ 2 2 A A -
a8 e I~
N—a—]
M A A Y C £
VWV Vv
e
Suction
Filter
Oil Tank -
% Oil Filter
L S———
Quick-Coupler Radiator & Oil
Cooler Assembly

7 of 8



NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1657508 Brake Vale 2
2 1755700 Drain Block 1
3 1657510 Joy Stick Ass'y, RH 1
4 1657509 Joy Stick Ass'y, LH 1
5 1755600 Drain Block 1
6 1657507 Manual Valve 1
7 1651718 Suction Filter 1
8 6520 Quick— Coupler 1
9 1651708 Oil Filter 1

_84_




fsy/ygi/j,q‘ ELECTR'CAL SYSTEM

W/HARN.~CABIN

FUSE BOX

C R o~ o~ A 1

} RELAY(START) }
| | s
3 S

| i H ‘ 3 RELAY(RLY~40AT)
i i =
i i A
‘ H i ‘ x
H H =
| | z
\ i i \ z
H E =
\ : : \ E
. A E
s
. £
‘ A
S B
@il
= i -y 72 3 @ @
= H & T4
- i e clow TMER [
W/HARN.— CABIN SENSOR @ @

GROUND
LEFT SOL.

@ (TRAVEL)

BACKUP ALARM SW.

19 ) (-t

PREHEAT PLUG

:\\‘\‘

O]

=
AR FILTER

o

=

ENG. STOP SOL

fe

his]
|

N

©)

e

b=al

B
&Q
0IL PRESS
SENSOR

RIGHT SOL.
(WORK)

RIGHT JOYSTICK

BACKUP ALARM

l ol Qf

i =z Ef

i = =

(= i

& ]

k &
ALTERNATOR ~ WATER TEMP START

START MOTOR

_85_

CIGAR JACK

el
A\
«[ ]w
[

—

8v0d(@

8 of



NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1651601 Wiring Harness ENGINE 1
2 1651602 Harness BATTERY ( + ) 1
3 1651603 Harness BATTERY ( - ) 1
4 1651604 Harness GROUND 1
5 1651605 Battery DF8OL 1
6 1651607 Limit Switch, Back Up Alarm 1
7 1651609 Lighter—Cigar Ass'y 1
8 1651610 Socket-12V 1
9 1651611 Fuse 5A

10 1651612 Fuse 10A

11 1651613 Fuse 15A

12 1651614 Fuse 20A

13 1651615 Slow Blow Fuse 40A 1
14 1651616 Start Relay 1
15 1651617 Pre-Heater Relay 1
16 1651618 Relay, Front-Light High 1
17 1651619 Relay, Front-Light Low 1
18 1651620 Relay, Rear-Light 1
19 1651621 Harness Back Up Alarm 1
20 1651622 Sensor, Water Temperature 2/1" 110° ON 1
21 1651623 Switch, Oil Pressure 90° 1

_86_




f,;y/m[/],q‘ ELECTR'CAL SYSTEM

INSTRUMENT PANEL

(o

HOUR METER

[000032]H

o

3 I O =
I @1 & =0 =
Ro=l= S NCY

1 2

00000

AUX/HYD SW. e 0 @ @@

WIPER MOTOR R/LAMP SW,
SW. 4

ROOM LAMP

BODY EARTH CABIN EARTH REAR LANP WIPER MOTOR
O O @® 8
© o o (@)a)
]
..‘ HORN

B}
=]
E3
3,
=1
3
B

H
H
H
H
H o s
i ' OO -—E3
@ Q i BELT SENSOR
M| H
LTS H
ORONENS
&
Ko
LIMIT SW. e

SEAT SENSOR

HOUR METER
FUEL GAUGE H/LAMP "RIGHT”

- 87 - 8 of 2



NO PART NO. DESCRIPTION SPECIFICATION Q'TY
1 1653607 Dash Panel Ass'y, LH 1
2 1653608 Dash Panel Ass'y, RH 1
3 1653609 1P, Toggle Switch Panel (LH) 1
4 1653610 2P, Toggle Switch Panel (LH) 4
5 1653611 Hour Meter Panel (RH) 1
6 1653612 Fuel Gauge Panel (RH) 1
7 1653613 Ignition Ass'y Panel (RH) 1
8 1653614 Ignition Key 1
9 1653615 Wiring Harness Cabin 1
10 1653616 Harness Seat Sensor 1
11 1653617 Harness [gnition 1

_88_










